
 
Ministry of the Environment,     Ministère de l’Environnement 
Conservation and Parks        de la Protection de la nature et des Parcs 
Drinking Water and Environmental  Division de la conformité en matière d’eau 
Compliance Division          potable et d’environnement 
West Central Region          Direction régionale du Centre-Ouest 
Guelph District Office         Bureau de district de Guelph 
 
1 Stone Road West           1, chemin Stone ouest 
4th Floor                4e étage 
Guelph, Ontario  N1G 4Y2           Guelph (Ontario)  N1G 4Y2 
Tel.:  519 826-4255           Tél.:      519 826-4255 
Fax:  519 826-4286           Téléc.:  519 826-4286  

 

 

 
April 4th, 2019 
 
Mr. Michael Givens  
CAO                              ***  Sent by e-mail only ***  
Township of Wellington North 
7490 Sideroad 7W 
Kenilworth, Ontario 
N0G 2E0 
 
 
Dear Mr. Givens, 
 
SUBJECT :  2019 MECP Inspection Report – ARTHUR WPCP (DWS # 110000882) 
  
Please find enclosed the Ministry of the Environment, Conservation and Parks (MECP) Inspection 
Report for the inspection of the Arthur WPCP, which was recently conducted. The primary focus of this 
inspection was to confirm compliance with MECP legislation and control documents, as well as 
conformance with Ministry related policies for the inspection period.   
 
A stakeholder appendix for information regarding the municipal wastewater program has been attached 
to this report. 
 
If you have any questions regarding any other aspects of this report, please feel free to contact myself 
or the Water Supervisor (Lisa Williamson) at this office at (519) 826-4255. 
 
Thankyou. 
 
Yours truly,  

 
Rick Neubrand 
Senior Environmental Officer / Inspector 
Safe Drinking Water Branch 
Ministry of the Environment 
Guelph District Office 
 
Encl: Reports (1) 
 
CC  : Don Irvine – OCWA - Senior Operations Manager 
   : Sandra Cooke – GRCA 

: Shawn Zentner - WDGHU 



---
---
---
---

Ministry of the Environment, Conservation and Parks

WW ARTHUR WPCP

Inspection Report

Site Number: 110000882
Inspection Number: 1-I75O2
Date of Inspection: Mar 05, 2019
Inspected By: Richard Neubrand



                                      
 
 
 
                                                                                                                           
  Ministry of the Environment 
  Drinking Water System Inspection Report  
 

 
 

    TABLE OF CONTENTS 
 
 

 
Owner Information ……………………………………………………………. 2. 
 Contact Information……………………………………………………………………  2. 
  
Inspection Details …………………………………………………………….. 2. 
 Components Description…………………………………………………………... 2. 
 
Inspection Summary ………………………………………………………..... 7. 
 Introduction……………………………………………………………………………. 7.  
 Authorizing / Control Documents……………………………………………………. 7. 
 Capacity Assessment………………………………………………………………... 7. 
 Treatment Processes …………….…………………………….…….……………… 8. 
 Effluent Quality and Quantity…….…….…………….……………………………… 9. 
 Monitoring Requirements .…………..………………………………………………. 12. 
 Reporting Requirements ……………………………………………………………… 13. 
 Bypasses and Overflows …………………………………………………………….. 13. 
 Biosolids Management  ….………………………………………………………….. 14. 
 Certification and Training ……………………………………………………………. 15. 
 Logbooks ………………..…………………………………………………………….. 16. 
 Operations Manuals ………………………………………………………………….. 16. 
    Contingency / Emergency Planning ………………………………………………… 17. 

 Other Inspection Findings …………………………………………………………… 17. 
  

Non Compliance with Regulatory Requirements and Actions Required…..…….. 19. 
   
Summary of Best Practice Issues and Recommendations ………………………. 21. 
 
Signatures ……………………………………………………………………... 22. 
 
Appendices 
 
 APPENDIX A – MECP Wastewater Appendix 
    

  



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  neubrari  on 04/04/2019 (dd/mm/yyyy) Page 2 of 23
Site #: 110000882
WW ARTHUR WPCP
Date of Inspection: 05/03/2019 (dd/mm/yyyy) 

‏

OWNER INFORMATION:
Company Name: WELLINGTON NORTH, THE CORPORATION OF THE TOWNSHIP OF
Street Number: 7490 Unit Identifier:
Street Name: SIDEROAD 7  W
City: KENILWORTH
Province: ON Postal Code: N0G 2E0

     CONTACT INFORMATION

Type: CAO Name: Michael Givens
Phone: (519) 323-2900 x25 Fax: (519) 848-3228
Email: mgivens@wellington-north.com
Title: CAO

Type: Operating Authority - OCWA Name: Don Irvine
Phone: (519) 925-1938 Fax: (519) 925-0322
Email: dirvine@ocwa.com
Title: Senior Operations Manager - OCWA

Type: Main Contact Name: Barry Trood
Phone: (519) 848-5327 Fax: (519) 848-5291
Email: btrood@wellington-north.com
Title: Water & Sewer Superintendent

INSPECTION DETAILS:

Site Name: WW ARTHUR WPCP
Site Address: 160 PRESTON Street ARTHUR ON N0G 1A0
County/District: WELLINGTON NORTH
MECP District/Area Office: Guelph District
Health Unit: WELLINGTON-DUFFERIN-GUELPH HEALTH UNIT
Conservation Authority:
MNR Office:
Site Number: 110000882
Inspection Type: Announced
Inspection Number: 1-I75O2
Date of Inspection: Mar 05, 2019
Date of Previous Inspection: Mar 12, 2014

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Plant Classification Sub Type: Class III
Comments:
The Arthur WPCP has a certificate # 418 issued on 1994/11/24.    

____________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  neubrari  on 04/04/2019 (dd/mm/yyyy) Page 3 of 23
Site #: 110000882
WW ARTHUR WPCP
Date of Inspection: 05/03/2019 (dd/mm/yyyy) 

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Pre-treatment

Comments:
Two manually cleaned grit channels, each measuring approximately 5.4 m long x 0.75 m wide x 0.5 m SWD, sized for
a peak flow of 5045 m³/d and equipped with a proportional weir to provide a control velocity of 0.3 m/s.
A weatherproof comminutor at the downstream side of the grit channels and a manually raked bypass screen sized 
for screenings removal when the comminutor is out of service.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Secondary Treatment

Comments:
The Arthur WPCP has an extended aeration tank and air diffusion system consisting of: 
-A two cell annular ring type aeration tank with a total liquid storage volume of 1073 m³, to provide a minimum 
hydraulic retention time of 17.5 hours at the average flow of 1465 m³/d; and,
- Two fine bubble aeration systems for two biological treatment aeration tanks and two blowers (one as a standby), 
each rated at 486 L/s against 45 kPa discharge pressure at standard conditions.
Final Clarifier:
One 13.5 m diameter centre inlet clarifier with 3.8 SWD, having a maximum surface settling rate of 0.41 L/m³.s, weir 
loading of approximately 1.38 L/m3.s at a peak flow of 5045 m³/d and equipped with sludge collector mechanism, 
inlet well and scum skimming mechanism.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Chemical Addition

Comments:
The Arthur WPCP has a phosphorous removal/chemical addition system consisting of:
- One 23 m³ double-shell insulated tank furnished with heating taps, to be stored outside in a concrete spill 
containment structure, for the storage of liquid alum or ferric chloride;
- 2 metering pumps (one as standby), each having a minimum rated output of 250 L/d, with at least 10:1 turndown 
capability to be installed in a chemical room; and,
-One 450 L plastic "day tank" in the chemical room.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Tertiary Treatment

Comments:
The Arthur WPCP contains an effluent filter system consisting of:
- Six continuous backwash, up flow, deep bed granular media filter modules with total filtration area of 27.9 m² and a 
loading rate of 9.7 m/h when treating a peak flow of 6500 m³/d;
-Six air lift/filtrate dispersion modules;
-Two air compressors, each having a capacity of 38 L/s (standard) at 690 kPa pressure, mounted on approximately 
300L air receiver tank; and,
-Two wash water reject pumps, one installed and one kept on site as standby (or as a spare RAS pump), each rated 
at 6.1 L/s against 3.5 m TDH.
- filter bypass to disinfection basin in high flow periods    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Method of Disinfection Sub Type: Ultraviolet



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  neubrari  on 04/04/2019 (dd/mm/yyyy) Page 4 of 23
Site #: 110000882
WW ARTHUR WPCP
Date of Inspection: 05/03/2019 (dd/mm/yyyy) 

Comments:
The facility has ultraviolet irradiation disinfection system with rated capacity of 6500 m³/d which includes:
-One flow channel;
-Two banks of ultraviolet lamps in series, each bank containing 8 modules with 4 lamps per module; and,
-One automatic level controller to maintain an average liquid depth of 250mm in the flow channel.
Effluent flow enters a Parshall Flume with an ultrasonic flow meter for final discharge to the Conestogo River.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Effluent Discharge Receiver Sub Type: Surface Water
Comments:
Final effluent is discharged into the Conestogo River, which is part of the Upper Grand River watershed, on seasonal 
basis, based on the river flow.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Effluent Discharge Frequency Sub Type: Seasonal
Comments:
The Arthur WPCP effluent is discharged on seasonal basis depending upon the river flow.  During May to September,
due to low flow in the Conestogo River, the secondary treated effluent from the secondary clarifier is directed to the 
holding ponds.  In the fall, based on the river levels, the effluent from the holding tanks is directed back to the 
treatment plant and is combined with the effluent from the extended aeration tanks for sand filtration and UV 
disinfection treatment before entering the Conestogo River.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Biosolids Stabilization Process Sub Type: Aerobic Digestion
Comments:
The Arthur WPCP contains one primary and one secondary aerobic digestion tank.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Stand-by Power Generation Sub Type: STP Generator
Comments:
The treatment facility and the pumping stations are fenced and are equipped with a stand-by diesel generator. It is 
rated at 160 kW and includes an automatic transfer switch and 900 L fuel storage tank.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Sewage Collection System Sub Type: Nominally separated sewers
Comments:
The Arthur WPCP operates on a separated sewer system, which is considered a Wastewater Class 2 system..    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Collection System Component Sub Type: Pumping station
Comments:
The Arthur WPCP has two Pumping stations:
-Wells Street Pumping Station, having a reinforced concrete wet well with a volume of approximately 120 m3 and two 
submersible sewage pumps
-Frederick Street Pumping Station, having a reinforced concrete wet well, two submersible pumps and a 60kW 
backup generator.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  neubrari  on 04/04/2019 (dd/mm/yyyy) Page 5 of 23
Site #: 110000882
WW ARTHUR WPCP
Date of Inspection: 05/03/2019 (dd/mm/yyyy) 

Type: Biosolids Storage Method Sub Type: On-Site Storage Capacity
Comments:
The Arthur WPCP has an on-site storage capacity of 600 m³ over four sludge storage tanks, with a retention time of 
approximately 3-4 months.  The plant also has Ministry approval to utilize sludge storage capacity at Mount Forest 
WPCP.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Biosolids Disposal Method Sub Type: Land application
Comments:
The Arthur WPCP has contracts with haulers to land apply the treated biosolids.  There is also an option to have 
biosolids hauled to the Mount Forest WPCP, if weather conditions do not allow spreading.  The owner has an 
agreement to haul biosolids to the Lystek processing plant in Dundalk, Ontario (during winter months).    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Lagoon Sewage Treatment System Sub Type: On-Site Storage Capacity
Comments:
The existing lagoon structure has been modified to be used as three-celled effluent holding ponds with a total storage
capacity of 343,000m³.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Treatment Facility

Comments:
Return Sludge and Waste Sludge Pumping
Return Sludge and waste sludge pumping system consisting of:
- one (1) sludge hopper with liquid volume of approximately 50 m3 ;
- two (2) variable speed submersible sludge pumps, each rated at a maximum capacity of 34 L/s for pumping either 
return sludge to the aeration cells or waste sludge to the digester.    

____________________________________________________________________________________________________________________

Site (Name): Arthur WPCP
Type: Mechanical Sewage Treatment 

System
Sub Type: Treatment Facility

Comments:
Final Effluent Pumping, Storage and Disposal Facilities
Effluent Pumps
Effluent pumping systems consisting of:
- two (2) centrifugal submersible pumps installed in the effluent trough, each rated at 6 L/s against 61m TDH to supply
utility and lawn water at the plant;
- two (2) horizontal split case pumps, installed in the effluent pump room, each rated at 58.5 L/s against 64 m TDH to 